




































































































































































Tsurumi's Operation, Service, and Repair Manual

Parts List — Generator — Model TPG-2900H-DX

TR O R o R B R R R M R e e R

Ref. | Part Ref. | Part
No. Number Description Qty No. Number Description Qty
1 G010000790 Front Cover, Generator 1 NOTE 1:0ld rear cover G080000043 is no longer available.
2| coo0ror | Raor(Compiow) | 1| | Aren orieig et oo ) oo
3 0006203220 Bearing, Bali (620327} 1 E070000183.
4 0013508245 | Bolt, Through (M8 X 245) | 1
5 G120001202 Cover, Stator 1 Ref. Part
6 G040005812 Stator 1 No. Number Description Qty
7 080000800 | Rear Cover, Generator 1 H-1 | GX160KIVED2 | Engine (Honda) 1
(Note 1) H-2 | eseemmauns Clamp, Fuel Tube 1
8 0012506110 Bolt, Cover (M6 X 110) 3 H-3 [-----==--- Bolt, Exhaust Flange 2
9 0030306000 Washer, Spring (M6) 3 H4 [---------- Gasket, Exhaust Flange 1
L1 e I BEE LR --- H5 |[---------- Fuel Tank 1
LA e SRR L --- H6 | ---------- Cushion 2
12 GO70000130 Tube, Flexible 1 H-7 | mmemmnernn Cap, Filler 1
13 0013708020 Bolt and Washer 4 He8 | mmemmmem-- Screen, Fuel 1
J(L}=Sr“:3?:tn?;Ersfver) (M8 X HO oo Bolt 2
20) H-10 [ ---------- Washer, Flat 2
14 0011203006 | Screw and Washer 1 HA1 | ----moome Bushing, Steel 2
Assembly (M3 X &) HA2 | --memmmnn- Bushing, Rubber 2
14.1 C190000950 Wire, Ground (Not 1 H13 | eemmmeoaon Valve, Fuel Shutoff 1
Shown) HA4 | ememmnnnns Seal, Sediment Cup 1
[ IR I o H-16 | ----coeunan Shield, Inner 1
[ P B o HA7 | omcemmenn Seal 2
L D PR o (T S Nut 2
18 EQO70000183 Br(al\(l:‘lj(f;,%i'lufﬂer Support 1 HAG | oo Support, Muffler 1
19 | 0013708020 | Bolt and Washer 1 H21 ) -mmmmmoees Gasket, Exhaust Flange | 1
Assembly (Bracket to He22 | ccmceacman- Shield, Outer Muffler 1
Rear Cover) (M8 X 20) H-23 | —ccmomons Bolt, Flanged (Muffler 8
20 | cmememeee | meemeaa --- Shield)
21 0013006010 Bolt, Flanged {M6 x 10) 4 H24 | -vwnm-en--- Spark Arrestor i
(Support Bar) Ho25 | ccmmmcmeee | cceciiaan S
22 F020000580 Bar, Support 2 H26 | cceon- Screw (Upper Muffler 1
23 0011008020 Bolt, Flanged (M6 X 12) 1 Support)
24 EC70000120 Brace (Muffier Shield) 1 H-34 | ---------- Screw {Brace to Shields) 1
25 0011305008 Screw and Washer 1 NOTE: Items prefixed with letter H are Honda Engine parts.
Assembly (M5 X 8 NI) Refer to Honda Parts Catalog for part numbers.
251 FO70000230 Cable, Ground 1
26 0022008000 | Nut, Flanged (M8) 8
27 G060000482 Mount, Vibration Isolator 2
{Engine)
271 G150000421 Spacer 2
272 G060000492 Mount, Vibration Isolator 2
(Generator)
28 F011003191 Frame 1
29 C012011840 | Front Panel (Complete) 1

Page 65

Replacement Parts




Tsurumi’s Operation, Service, and Repair Manual
Page 66

Exploded View - Front Panel - Model TPG-2900H-DX

Replacement Parts

T S




Tsurumi's Operation, Service, and Repair Manual

Parts List — Front Panel — Model TPG-2900H-DX

Ref. Part Ref. Part
No. Number Description Qty No. Number Description Qty
30 C011017970 | Front Panel (less parts) 1 64 C222000010 | Condenser Holder 2
30.1 C011900180 | Label 1 65 0011204010 | Screw and Washer 2
31 0013006010 | Bolt, Frame (M8 X 10) 4 Assembly (M4 X 10)
32 C020004695 | Control Box (Complete) | 1 S B B bbb -
33 C021103243 | Control Box (less parts) 1 67 | mmmmeemes | e ---
34 0014305012 | Screw and Washer 4 68 | -eemeees | meeeeooe- --
Assembly {M5 X12) B9 | mmeeceaes | mnrmeemea -
35 SW.-3211 Switch, Engine 1 70 | c-eeeeocs | meaeaaaa. ---
36 0013303008 | Screw and Washer 2 T B VU ---
Assembly (M3 X 8) 72 | 0321302509 | Grommet 1
CLA T Bhb bbbl T 721 0321090509 Grommet 1
cT: S [RUORpRp RV .-
39 | cemmemmen e .-
o B
81 | mmmmmeeee | meeeeeas ---
42 GF5H3BKA Receptacle, 120V, 1
GFCl
43 0022004000 | Nut, Flanged (M4) 2
. [t -
45 0013304010 Screw and Washer 2
Assembly (M4 X 10}
46 01401110G0 | Pilot (Light) 1
S e cuu
. S -
T+ JN RS -
50 | meemmemem | e ---
51 IEGBX618 Breaker 1
52 0015130510 Screw and Washer 2
Assembly {(6-32 X 10)
53 N/A Washer, Flat (see #52) 2
T e T ---
L N T T ---
5 | ------mme | memmemme- -
57 0021805000 | Wing Nut (M5) 1
58 0030405000 Washer, Spring (M5 Ni) 2
59 0021905000 Nut, Hex (M5 Ni) 1
60 0030105000 Washer, Flat (M5 Ni) 1
61 0030705000 Washer, Lock {M5 Ni) 1
62 0010205015 Screw, Grounding 1
(M5 X 15Ni)
63 C220000440 | Condenser 1

Page 67

Replacement Parts

R e




Tsurumi’s Operation, Service, and Repair Manual

29 (See separate exploded view
for parts breakdown)

Muffler Bracket Installation

-DX

Exploded View - Generator - Model TPG-4300H

Page 68

Replacement Paris




Tsurumi’s Operation, Service, and Repair Manual

Paris List —~ Generator — Model TPG-4300H-DX

Ref. | Part Ref. | Part
No. Number Description Qty No. Number Description Qty
1 G01000062 Front Cover, Generator 1 NOTE 1: Old rear cover G080001180 is no longer available.
2 |Guizst | Roor Conpee) s o 8
3 0006205220 Bearing, Ball 1 EQ70000230.
4 0014810240 Bolt, Through (Tie-Bolt) 1
(M10 X 260, P1.25) Ref. Part
5 G 120001311 | Cover, Stator 1 No. Number Description Qty
6 G 040005820 | Stator 1 H-1 GX240K1VED2 | Engine (Honda)
7 G080001252 | Rear Cover, Generator 1 H2 | eeemenes Clamp, Fuel Tube {(Not 1
(Note 1) Shown)
8 0013508140 Bolt, Cover (M8 X 140) 4 H3 |-----=--- Bolt, Exhaust Flange 2
9 0030308000 Washer, Spring (M8) 4 H-4 | ---=----- Gasket, Exhaust Fiange 1
10 G110000020 | Cover, Brush 1 H-5 | -------- Tank, Fuel 1
1 0013705012 Bolt and Washer Assembly 2 Hé | -ceeaa-- Cushion 2
(M5 X12) FE S - Cap, Filler 1
12 G070000130 | Tube, Flexible 1 HE | eooeoe-- Screen, Fual 1
13 0013708020 | Bolt and Washer Assembly 4 HO | ceeooen- Bolt 2
(Front Cover) (M8 X 20}
14 | 0011204006 | Screw and Washer (Ground | 1 HA0 | -mmmmee Washer, Flat 2
Cable) (M4 X 6) H-t1 | -------- Bushing, Steel 2
14.1 | C190000670 | Wire, Ground (Not Shown) 1 H12 | ---e---- Bushing, Rubber 2
5 | ecmwmmmane [ remeeaoa- --- H1i3 | --vr-e-- Valve, Fuel Shutoff 1
16 | wewmamemn | mo-ooooon R H14 | -------- Seal, Sediment Cup 1
17 | mcemiaean | e oo - H-15 | -------- Cup, Sediment 1
18 | E070000230 | Brace, Muffler Support 1 H-16 | -------- Shield, Inner 1
(Note 1) HA7  ememeo-- Seal 2
19 0013708020 | Bolt and Washer Assembly 2 H-18 1 o-cooo-- Nut 2
EE{;;"%" Rear Cover) TR Support, Muffler 1
20 | eeemeeeen ool - H-20 | --vswn-- Muffler 1
21 0013006010 | Bolt, Flanged (M6 x10) 4 S R Gasket, Exhaust 1
(Support Bar) H22 |-veennn- Shield, Quter Muffter 1
22 F020000600 | Bar, Suppart 2 H23 | eewwan-- Bolt, Flanged (Muffler 8
23 | 0013006012 | Bolt, Flanged (M6 x12) 2 Shield)
24 | EO70000440 | Brace, Inner Shield 1 H-24 | -----on- Spark Arrestor 1
25 | 0011305008 | Screw and Washer 1 H-25 | -------- Screw (Spark Arrestor) 1
Assembly (M5 X 8 NI) H-26 | -------- Screw (Upper Muffler 1
25.1 | FO70000230 | Cable, Ground 1 Support)
26 | 0022008000 | Nut, Flanged 12 H-34  |-------- Screw (Brace to Shields) | 1
27 | GOBO00D492 | Mount, Vibration Isolator 6 L Bolt 1
{Engine & Generator) M3 | -------- Washer 1
27.1 | 6150000421 Spacer 2 H-37 | -------~- Spacer 1
28 F011003202 | Frame 1 NOTE: ltemns prefixed with letter H are Honda Engine parts.
29 C012011860 | Front Panel (Complete) 1 Refer to Honda Parts Catalog for part numbers.

Page 69

Replacement Parts




Tsurumi’s Operation, Service, and Repair Manual

Exploded View - Front Panel - Model TPG-4300H-DX

Replacement Paris Page 70



Tsurumi's Operation, Service, and Repair Manual

Parts List — Front Panel —~ Model TPG-4300H-DX

Ref. | Part Ref. | Part
No. [ Number Description Qty No. | Number Description Qty
30 C011017981 | Front Panel (less parts) 1 64 C222000010 | Condenser Holder 4
30.1 | C011900180 | Label 1 65 | 0011204010 | Screw and Washer 4
31 0013006010 | Bolt, Flanged (M6 X 10) 4 Assembly (M4 X 10)
32 C020004706 | Control Box {Complete) i 66 0011204018 | Screw and Washer 1
33 | 021103684 | Control Box (Less Parts) 1 Assembly (M4 X 18)
34 | 0014305012 | Screw and Washer 4 67 p mmmmmeere | eeeoieees -
Assembly 68 015815VB10 | Diode Stack 1
(M5 X 12) 69 | ©150000250 | Idle Control Unit 1
35 | SW3116 Switch (Engine Stop) 1 70 | 0011204006 | Screw and Washer 2
36 0013303008 | Screw and Washer 2 Assembly (M4 X 6)
Assembly 2 S R N
(M3 X 8) 72 | 0321302509 | Grommet 1
s e T - 724 | 0321090509 | Grommet 1
38 | SW-3211 Switeh, Idle 1 72.2 | 0321201509 | Grommet 1
39 0013303008 | Screw and Lock Washer 2
Assembly (M3 X 8)
40 SW-3832 Switch, Full Power 1
41 0013303008 | Screw and Lock Washer 2
Assembly (M3 X 8)
42 GF53BKA Receptacle, 120V, GFCI 2
43 0022004000 | Nut {M4) 4
7 S e [ -
45 0013304010 | Screw and Washer 4
Assembly (M4 X 10}
46 01401110G0 | Pitot (Light) 1
47 0065605130 | Receptacle, 120V, Twist- 1
lock
48 0015130510 | Screw and Washer 2
Assembly (6-32 X 10)
49 0065706320 | Receptacle, 120V/240V, 1
Twist-lock
50 0015130510 | Screw and Washer 2
Assembly
(6-32 X 10)
51 IEGBX6614 | Breaker, 20 A 1
52 | 0015130510 | Screw and Washer 4
Assembly
(6-32 X 10)
53 N/A Washer, Flat {see #52) 4
¥, I [ .-
55 | ceeccn | e .-
7T R R -
57 0021805000 | Wing Nut (M5) 1
58 | 0030405000 | Washer, Spring (M5 Ni) 2
59 0021905000 | Nut, Hex {M5 Ni) 1
60 0030105000 | Washer, Flat (M5 Ni) 1
61 0030705000 | Washer, Lock {M5 Ni) 1
62 0010205015 | Screw, Grounding 1
(M5 X 15)
63 | C220000390 | Condenser Set (2 perset) | 1

Page 71

Replacement Parts



Tsurumi’s Operation, Service, and Repair Manual

29 (See separate exploded view
for parts breakdown)

Exploded View - Generator - Model TPG-6000H-DX

Replacement Parts Page 72



Tsurumi’s Operation, Service, and Repair Manual

Parts List —- Generator - Model TPG-6000H-DX

(Generator)

Ref. | Part Ref. | Part
No. Number Description Qty No. | Number Description Qty
1 G010000551 | Front Cover, Generator 1 H-1 GX340K1ED6 | Engine (Honda)
2 (020001241 | Rotor (Complete) 1 H-2 f-wwwnan- Clamp, Fuel Tube (Not 1
3 0006205ZZ0 | Bearing, Ball 1 Shown)
4 | 0014810260 | Bolt, Through (Tie-Bol) 1 H3 jommmmmee Bolt, Exhaust Flange 2
(M10 X 260, P1.25) H4 |[-------- Gasket, Exhaust Flange 1
5 G120001331 | Cover, Stator 1 H5 |[«wmemmn- Tank, Fuel 1
6 040005830 | Stator 1 H&6 [-------- Cushion 2
7 G080001262 | Rear Cover, Generator 1 H7 | ~------- Cap, Filler 1
{Note 1) H8 |-------- Screen, Fuel 1
8 0013508160 | Bolt, Cover {M8 X 160) 4 HO | ccoeenns Bolt 5
9 0030308000 | Washer, Spring (M8) 4 HAQ | e Washer, Flat 5
10 G110000020 | Cover, Brush 1 HAT | e Bushing, Steel 2
137 { mbl :
A DN N I ) i iy s PR
12 G070000130 | Tube, Flexible 1 T
13 | 0013708020 | Bolt and Washer Assembly | 4 0l R Seal, Sediment Cup 1
(Front Cover) (M8 X 20) H-15 | wmemmn-- Cup, Sediment 1
14 0011204006 | Screw and Washer (Ground 1 H-16 | -------- Shield, Inner 1
Cable) (M4 X 6) HA7 §-=emmmm- Seal 2
14.1 | 190000670 | Wire, Ground (Not Shown) 1 H18 | -------- Nut 2
15 | —-mmeemme | mrmmmmmo --- H19 | —vmecnn- Support, Muffler 1
(IR EEEEEEEEEE I - H20 | -=nme--- Muffler 1
EE A B - He2d [----en-- Gasket, Exhaust 1
18 E070000230 Bracket, Muffler Support 1 H22 | -mcmmeme Shield, Outer Muffler 9
o | ootsroso (?Ote;\}v N , H23 | <cmmmme- Bolt, Flanged (Muffler Shield) | 8
708020 B(:(’Et!;r{]:ket ?os Rirar Sésc?\:gr) / H-24 | vmmnoe- Spark Arrestor L
(M8 X 20) H-25 | -------- Screw (Spark Arrestor) 1
pr() N Ryt B --- H-26 | -------- Screw (Upper Muffler 1
21 00130068010 | Bolt, Flanged (M6 x10) 4 Support)
(Support Bar) H-34 | -------- Screw (Brace to Shields) 1
22 F020000610 Bar, Support 2 H-35 § -------- Bolt 1
23 0013006012 | Bolt, Flanged (M6 x12) 2 H-36 | ------=- Washer 1
24 E070000052 | Brace, Inner Shield 1 H-37 | --wwmmn- Spacer 1
25 (011305008 Screw and Washer Assembly 1 NOTE: ltems prefixed with letter H are Honda Engine parts.
{MS X 8 NI} Refer to Honda Parts Catalog for part numbers.
25.1 | FO70000230 Cable, Ground 1
26 0022008000 Nut, Flanged 12
27 G060000492 | Mount, Vibration Isolator 4
(Engine)
27.1 1 G150000421 Spacer 2
27.2 | G0B0000482 | Mount, Vibration Isolator 2

Page 73

Replacement Parts




Tsurumi’s Operation, Service, and Repair Manual

Exploded View - Front Panel - Model TPG-6000H-DX

Replacement Parts Page 74



Tsurumi’s Operation, Service, and Repair Manual

Parts List — Front Panel ~ Model TPG-6000H-DX

Ref. | Part Ref. | Part
No. | Number Description Gty No. Number Description Qty
30 C011017991 | Front Panel {less parts) 1 65 0011204010 | Screw and Washer 4
30.1 | C011900180 | Label 1 Assembly (M4 X 10)
31 0013006010 | Bolt, Flanged (M6 X 10) 4 66 0011204018 | Screw and Washer 1
32 020004716 | Conirol Box {Complete) 1 Assembly {M4 X 18)
33 | C021103684 | Control Box (Less Parts) 1 67 | mmmmeeeem | i -
34 | 0014305012 | Screw and Washer 4 68 | 015815VB20 | Diode Stack 1
Assembly (M5 X 12) 69 C150000250 | Idle Controf Unit 1
35 SW-3116 Switch {Engine Stop) 1 70 0011204006 | Screw and Washer 2
36 | 0013303008 | Screw and Lock Washer | 2 Assembly (M4 X 6)
Assembly (M3 X 8} & IR PSR -
37 | ceeemrmee [ mmeeaeao - 72 | 0321302509 | Grommet 1
38 SW-3211 Switch, Idle 1 721 | 0321090509 | Grommet 1
39 | 0013303008 | Screw and Lock Washer | 2 72.2 | 0321201509 | Grommet 1
Assembly (M3 X 8)
40 SW.3832 Switch, Full Power 1
41 0013303008 | Screw and Lock Washer 2
Assembly (M3 X 8)
42 GF53BKA Receptacle, 120V, GFCI 2
43 | 0022004000 | Nut (M4) 4
i -
45 0013304010 | Screw and Washer 4
Assembly (M4 X 10)
46 01401110G0 | Pilot (Light) 1
47 0065605130 | Receptacle, 120V, Twist- 1
lock
48 0015130510 | Screw and Washer 2
Assembly (6-32 X 10)
49 0085706320 | Receptacle, 120V/240V, 1
Twist-lock
50 0015130630 | Screw and Washer 4
Assembly (6-32 X 10)
51 IEGBX630 Breaker 1
52 0015130510 { Screw and Washer 2
Assembly {6-32 X 10)
53 N/A Washer, Flat {(see #52) 2
54 IEGBX6620 | Breaker 1
55 0015130510 | Screw and Washer 2
Assembly(6-32 X 10)
56 N/A Washer, Flat (see #55) 4
57 0021805000 | Wing Nut (M5) 1
58 | 0030405000 | Washer, Spring (M5 Ni) 2
59 0021905000 | Nut, Hex (M5 Ni) 1
60 0030105000 | Washer, Flat (M5 Ni) 1
61 0030705000 | Washer, Lock (M5 Ni} 1
62 0010205015 | Screw, Grounding 1
(M5 X 15Ni)
83 C220000131 | Condenser Set (2 per 1
set)
64 C222000010 | Condenser Holder 4

Page 75

Replacement Parts




Tsurumi's Operation, Service, and Repair Manual

29 {See separate exploded view
for parts breakdown)

Muffler Bracket Installation

H-23

H-24

See separate view for
battery enclosure parts

Exploded View - Generator - Model TPG-7000H-DXE

Replacement Parts Page 76



Tsurumi’s Operation, Service, and Repair Manual

Parts List — Generator — Model TPG-7000H-DXE

Ref. | Part Ref. | Part
No. Number Description Qty No. Number Description Qty
1 G010000551 Front Cover, Generator 1 28 FO11003215 Frame 1
2 G020001591 Rotor (Complete) 1 29 C012011890 | Front Panel (Complete) 1
3 0006205220 | Bearing, Ball 1 NOTE: Old rear cover G080001190 is no longer available.
] When ordering replacement rear cover (7), order new rear
4 0014810270 Bolt, Through (Tie-Bolt) 1 cover G080001262 and new muffler support bracket (18)
(M10 X 270, P1.25) E070000230.
5 G120001341 | Cover, Stator 1 Ref. | Part
6 G040006380 | Stator 1 No. | Number Descriptien Qty
7 080001262 | Rear Cover, Generator 1 H-1 GX390KiEDD2 | Engine (Honda)
(Note 1) M2 [ eemenmo- Clamp, Fuel Tube (Not 1
8 0013508170 Bolt, Cover (M8 X 180) 4 Shown)
9 0030308000 | Washer, Spring (M8) 4 R Bolt, Exhaust Flange 2
10 G110000020 Cover, Brush 1 H4 | -------- Gasket, Exhaust F]ange 1
11 0013705012 | Bolt and Washer Assembly 2 HS | ccmmcnn- Tank, Fuel 1
1 G070000130 oo ot 1 O R Cushion 2
2 7 3 Tube, Flexible T Cap, Filler 1
13 0013708020 Bolt and Washer Assembiy 4 H-8 3 Fuel 1
(Front Cover) (M8 X 20) A creen, Fue
14 | 0011204006 | Screw and Washer (Ground | 1 HG ) memmmee Bolt 2
Cable) (M4 X 8) H-10 | -------- Washer, Flat 2
14.1 | C190000670 | Wire, Ground {Not Shown) 1 H-11 | remmmm e Bushing, Steel 2
15 Bolt (Lower Muffler Support) 1 H-12 | --voones Bushing, Rubber 2
16 Washer 1 HA3 | -------- Valve, Fuel Shutoff 1
17 Spacer, Tubular 1 H-14 | --n----- Seal, Sediment Cup 1
18 EO070000230 | Bracket, Muffler Support 1 HAS | -vvmme Cup, Sediment 1
(Note 1) HAG | «vmomnne Shield, Inner 1
19 0013708020 Boilt and Washer Assembly 1 HoA7 | mmmoo - Seal 2
(M8 X 20) ea
00 | e | L H-18 [ -------- Nut 2
21 | 0013006012 | Bolt, Flanged (M6 x10) 4 HAD | -emmmee Support, Muffier !
(Support Bar) H-20 [-------- Muffler 1
22 F020000600 | Bar, Support 2 H21 | - Gasket, Exhaust 1
23 0013006010 | Boit, Flanged (M6 x12) 2 H22 | -eomn-e- Shield, Outer Muffier 1
24 EQ70000052 | Brace, Inner Shield 1 H23 | -------- Bolt, Flanged (Muffler Shield) | 8
25 | 0011305008 | Screw and Washer Assembly | 1 L Spark Arrestor 1
(M3 X 10 Ni) H28 | -------- Screw (Spark Arrestor) 1
25.1 FO70000230 Cable, Ground 1 H26 | -~====== Screw (Upper Muffler 1
26 0022008000 | Nut, Flanged 12 Support)
27 G060000492 | Mount, Vibration Isolator 4 H34 | ---m--- Screw (Brace to Shields} 1
(Engine) H35 | ---moo-- Bolt 1
27.1 | G150000421 | Spacer 2 H-36 | cmvmnmnn Washer 1
27.2 | G060000482 | Mount, Vibration Isolator 2 H-37 | ccecmmmn Spacer 1
(Generator) : :
NOTE: ltems prefixed with letter H are Honda Engine parts.
Refer to Honda Parts Catalog for part numbers.

Page 77 Replacement Paris



Tsurumi’s Operation, Service, and Repair Manual

Exploded View - Front Panel - Model TPG-7000H-DXE

Replacement Paris Page 78



Tsurumi’s Operation, Service, and Repair Manual

Parts List — Front Pane! - Model TPG-7000H-DXE

Ref. | Part Ref. | Part
No. Number Description Qty No. Number Description Qty
30 C011018001 Front Panel (less parts) 1 68 015315VB20 | Diode Stack 1
30.1 | CO11900180 | Label 1 69 C150000250 | Idle Control Unit t
H 0013008010 Boit, Flanged (M6 X 10) 4 70 0011204006 Screw and Washer Assembly 2
32 020007853 | Control Box (Complete) 1 (M4 X 6)
33 C021103684 | Control Box {Less Parts) 1 72 0321302509 | Grommet 1
34 | 0014305012 | Screw and Washer Assembly | 4 72.1 | 0321090509 | Grommet (Not Shown) 1
(M5 X 12)
35 | ceememeen ] oo -~ Ref. | Part
T D U UUU . No. | Number Description Qty
K Y A L R -- H-27 | --------- Key Switch, Engine 1
38 SwW-3211 Switch, idle 1 H-28 | -~--=-n--- Nut, Ring {Part of 35) 1
39 0013303008 | Screw and Lock Washer 2 H-29 | --------- Washer, Fiber (Part of 35} 1
Assembly (M3 X 8) NI 3 [ Reset Switch 1
40 SW-3832 Switch, Full Power 1 H3] [ mommmnnne Screw 2
41 0013303008 Screw and Lock Washer 2 He32 | mwmccmman Fuse Holder with Fuse(15A) 1
Assembly (M3 X 8) H-33 | -ceennn- Overload Protector 1
42 GF53BKA Receptacle, 120V, GFCI 2 NOTE: ltems prefixed with letter H are Honda Engine parts.
43 | 0022004000 | Nut(M4) 4 Refer to Honda Parts Catalog for part numbers.
¥ e I T --
45 0013304010 Screw and Washer (M4 X 10} 4
48 01401110G0 | Pilot {Light) 1
47 0065605130 Receptacle, 120V, Twist-lock 1
48 0015130510 Screw and Washer Assembly | 2
(6-32 X 10)
49 0065906330 Receptacle, 120V/240V, 1
Twist-lock
50 0015130510 | Screw and Washer Assembly | 2
(6-32 X 10)
51 IEGBX830 Breaker 1
52 0015130510 Screw and Washer Assembly | 2
(6-32 X 10)
53 N/A Washer, Flat (see #52) 2
54 IEGBX6622 Breaker 1
55 0015130510 Screw and Washer Assembly 4
{6-32 X 10)
56 N/A Washer, Flat (see #55} 4
57 0021805000 | Wing Nut (M5) 1
58 0030405000 Washer, Spring (M5 Ni) 2
59 0021905000 | Nut, Hex (M5 Ni) i
60 0030105000 | Washer, Flat (M5 Ni) 1
61 0030705000 Washer, Lock (M5 Ni) 1
62 0010205015 Screw, Grounding 1
(M5 X 15Ni)
63 C220000530 | Condenser Set {2 per set) 1
64 C222000010 | Condenser Holder 4
65 0011204010 Screw and Washer Assembly | 4
(M4 X 10)
66 0011204018 | Screw and Washer Assembly 1
(M4 X 18)
67 | --------- | --=------ --

Page 79

Replacement Parts




Exploded View — Battery Enclosure — Model TPG-7000H-DXE

Parts List - Battery Enclosure - Model TPG-7000H-DXE

Tsurumi’s Operation, Service, and Repair Manual

gb/79

P78

Ref. Part
No. Number Description Qty
--- FU11003215 Pipe Frame Unit ( Electric 1

{Complete) (Not Shown)
73 F200000260 Tube, Battery Support 2
74 F080000300 Base Plate, Battery 1
75 F241000050 Plate, Battery Shield 1
76 FO90000130 Plate, Battery Hold-down 1
77 F100000011 Rod, Tie Down (M6 X 200) 2
78 F091000031 Clip 2
79 0021506000 Wing Nut (Tie Down) (MB) 2
80 0013708020 Bolt and Washer Assembly

(Tube-to-Frame) (M8 x 20L) 4
81 0022008000 Nut, Self-locking (M8) 4
82 0013706040 Bolt and Washer Assembly

(Base Plate-to-Tube)

{M6 X 40L) 4
83 0022006000 Nut, Self-locking (M8) 4
84 0013706040 Screw and Washer Assembly

(Shield to Tube) (M6 X 40L) 4
85 0022006000 Nut, Self-locking (M86) 4
86 B040000451 Cord, Battery (Not Shown) 2
NOTE: Components listed above are available in Kit

BTKTPG7000.

Replacement Parts

Page 80



Tsurumi's Operation, Service, and Repair Manual

APPENDIX A

BATTERY ENCLOSURE KIT
ASSEMBLY AND INSTALLATION
INSTRUCTIONS

FOR
TSURUMI MODEL TPG-7000H-DXE
PORTABLE GENERATOR

Page A-1

Appendix A




Tsurumi's Operation, Service, and Repair Manual

ASSEMBLY AND INSTALLATION INSTRUCTIONS
FOR TSURUMI PORTABLE GENERATOR
BATTERY ENCLOSURE

Ref. | Part No. Description Qty Ref. [ Part No. Description Qty
1 F200000260 | Tube, Battery Support 2 10 | 0022006000 i Nut, Self-Locking 4
2 F080000300 | Base Plate, Battery 1 11 0013706040 | Bolt and Washer Assembly 4
3 F241000050 | Plate, Battery Shield 1 (Base Plate-to-Tube)
4 | FO9000Q130 | Plate, Battery Hold-down 1 12 [ 0022006000 | Nut, Self-Locking 4
5 F100000011 | Rod, Hold-down 2 13 | 0013706040 | Bolt and Washer Assembly 4
6 | FO81000031 | Clip 2 (Shield to Tube)
7 | 0021506000 | Nut, Wing 2 14 | 0022006000 | Nut, Seif-Locking 4
8 [-e-eee  faaao --
9 0013708020 | Bolt and Washer Assembly 4
{Tube-to-Frame) (M8X20L)
CHECK KIT CONTENTS

Check to make sure the parts listed above are included in the kit. Contact Tsurumi to obtain any miss-

ing parts.

ASSEMBLY OF BATTERY ENCLOSURE

1. Align holes in base plate (2} with holes in battery support tube (1). Install two bolts (9) and two nuts

(10).

2. Repeat step 1 for second battery support tube (1).

3. Align holes in plate (3) with holes in battery support tubes (1). Install four bolts (13) and four nuts
(14). Tighten all fasteners.

Appendix A

Page A-2




Tsurumi’'s Operation, Service, and Repair Manual

INSTALLATION OF BATTERY ENCLOSURE

1. Position assembied enclosure on crossover support on bottom of generator frame. Install two bolts
(11) through support tubes (1) and generator frame. Install and tighten nuts (12).

2. Align holes in support tubes (1) with holes in upper frame. Install two bolts (13) and nuts (14).

3. Check to make sure all boits and nuts are tight.

CLIP, SPRING
WASHER, AND
WING NUT

HOLD-DOWN
PLATE (4)

BASE DOWN
PLATE (2) ROD

INSTALLATION OF BATTERY
1. Set battery on base plate (2). Place hold-down plate (4) on front edge of battery.

2. Install hooked end of tie-down rods (5) in holes in base plate (2). Put threaded ends of tie-down
rods (5) up through holes in hold-down plate (4).

3. Install raised edge clips (6) toward terminals. Install wing nuts (7) on tie down rods. Tighten wing
nuts (7).

4. Connect battery cables to terminals.

5. Start the generator to verify that the battery is properly connected.

Page A-3 Appendix A




Tsurumi's Operation, Service, and Repair Manual

APPENDIX B

PGWK-100 WHEEL KIT
INSTALLATION INSTRUCTIONS

Page B-1

Appendix B




Tsurumi's Operation, Service, and Repair Manual

WHEEL KIT INSTALLATION INSTRUCTIONS
FOR TSURUM! GENERATORS AND PUMPS

1ﬁ \
Q%/ 12—
— DRILL 3/8-INCH
\ HOLES HERE IN~
PUMP FRAME
3 2 ,
5'—-____ ™
35 T PUMP AXLE
3 o ARRANGEMENT
~ T
5—-»§ T~
o
T~. 15
' ~
| . /
I\\
\N
\\
HOLES HERE IN ARRANGEMENT
GENERATOR
FRAME
View A
Ref. | Part No. Description Qty Ref. | Part No. Description Qty
1 PGWK-1 Handle, Left 1 9 | PGWK-9 Screw 4
2 PGWK-2 Handle, Right 1 10 PGWK-10 Nut 4
3 PGWK-3 Clamp, Handle 4 11 PGWK-11 U-Bolt 2
4 PGWK-4 Plate, Handle Clamp 4 12 | PGWK-12 Plate, U-Bolt 2
5 PGWK-5 Screw 8 13 PGWK-13 | Nut 4
6 PGWK-6 Nut 8 14 PGWK-14 | Wheel 2
7 PGWK-7 Axle 1 15 | PGWK-15 Cap, Axle 2
8 PGWK-8 Clamp, Axle 2 16 PGWK-16 | Grip, Handle 2
KIT CONTENTS
Check to make sure the following parts are included the kit. Contact Tsurumi to obtain any missing
parts.
DRAIN FLUIDS

Drain oil from engine and drain fuel from fuel tank to avoid spillage during installation of the wheel kit
(refer to Tsurumi Operation, Service, and Repair Manual for draining instructions).

Page B-2 Appendix B




Tsurumi's Operation, Service, and Repair Manual

INSTALL AXLE ON GENERATOR

1.
2.

Paosition portable generator frame on end (engine downward and generator upward).

Place a clamp (8) on the frame cross-member. Use clamp (8) as a template and mark center of
the holes in clamp (8) with a center punch.

Use the center punch dimple as a guide and drill two 3/8-inch holes through the frame cross-mem-
ber as shown in View A.

Repeat step 2 and 3 for the second set of axle clamp holes.

Place axle (7) on frame cross-member. install two axle clamps (8) over axle (7) and secure with
screws (5) and nuts (6). Before tightening screws, make sure axle extends an equal amount from
the sides of the generator frame. Tighten nuts (6).

INSTALL AXLE ON TRASH PUMP

1.
2.

Position pump frame on end (engine downward and pump upward).

Position a U-bolt plate (12) to the frame cross-member. Use plate (12) as a template and mark cen-
ter of the holes with center punch.

Use the center punch dimple as a guide and drill two 3/8-inch holes through the frame cross-mem-
ber as shown in View A.

Repeat steps 2 and 3 for the second set of U-bolt holes.

Place axle (7) on frame cross-member. Install U-bolts (11) over the axle (7). Put plate (12) over
threaded ends of U-bolts (11} and install nuts (13). Before tightening nuts, make sure axle extends
an equal amount from the sides of the pump frame. Tighten nuts (13).

INSTALL WHEELS

1.

2.

Position hub side of wheel toward frame and slide wheel (14) onto axle (7). Install cap (15) over
end of axle (7) and drive onto axle using a hammer.

Repeat step 1 for the second wheel (14).

INSTALL HANDLES

1.

Position frame upright on wheels. Place frame into channel at lower end of the left handle (1).
Position the left handle (1) against the vertical tube of the frame.

Hold one clamp (3) on the outside of the frame and one plate (4) on the inside of the frame. Align
holes in clamp and plate and install screws (5). Install nuts but do not tighten.

If wheel kit is being installed on a pump, repeat steps 1 and 2 for right handle (2), then proceed to
step 9.

If you are installing the kit on a portable generator, complete steps 5 through 8. (A 5/16-inch hole
must be drilled through the generator’s front panel to enable installation of one of the handle clamp
sCrews.)

Hold a handle clamp (3) against the generator’s right handle and front panel. Use a center punch
and mark the location of the hole in clamp (3} on the front panel.

Use the center punch dimple as a guide and drill a 5/16-inch hole through the front panel (see View B).

Position clamp (3) over the frame and over
the hole in the front panel. Align holes in| Dbl one 5/16-inch hole here
clamp (3) and plate (4) and install screws | for attaching handle clamp
(5) and nuts (8).

Tighten screws (5) and nuts (6). Install han- -
dle grips (16) on handles. View B

Appendix B




Tsurumi’s Operation, Service, and Repair Manual

APPENDIX C

PGWK-200 WHEEL KIT
INSTALLATION INSTRUCTIONS

Page C-1 Appendix C




AR R AR AR AR A S AR

Tsurumi’s Operation, Service, and Repair Manual

TSUrRUMI Pump

WHE

EL KIT
K-20

FITS TSURUMI PUMPS & GENERATORS .

Installation Instructions

Product Features

B DESIGNED FOR LIFELONG DURABILITY

B STATE - OF - THE-ART ADJUSTABLE SLIDING AXLE SYSTEM
8 FITS MOST GENERATOR SIZES AND PUMPS

B HIGHEST QUALITY METAL TUBING

B ALL BRACKETS ARE PRECISIONFIT

8 WIDE ANGLE HANDLE BARS FOR EASY PORTABILITY

& FASY COMFORTABLE GRIP

B DOUBLE BALL BEARINGS ON EACH AIRLESS TIRE

o JMPOSSIBLE TO PUNCTURE

B SMOOTH SLEEK DESIGN

Wheel Kit Parts Include

o0

55550 ANN~

® 0oDO

s Qooo
—
—_—

BT RT

—
Lt

( .
Before Installation

B Ensure there is no oil in the engine, and the oil is
properly drained from the engine.

® Ensure there is no gasoline in the fuel tank, and close
the fuel petcock at the base of the fuel tank.

& Drain fuel from carburetor bowl.

8 Ensure the wheel kit contains the appropriate pieces
(See Fig. 1)

@ This instaliation is best performed by two people.
B Please support the underside of the dolly with a

\ sturdy and stable block,

~

QY

Description .7

AXLE ASSY, RIGHT = .

J

1 1 I
2 1 AXLE ASSY, LEFT: i o
3 1 HANDLE, RIGHT WITH GRIP = -

4 1 HANDLE, LEFT: WITH GRIP.: - = - -
) 2 ITIRE ST
6 4 |U-BOLT FOR AXLE ASSY, SHORT. : .
7 4 U-BOLT FORHANDLE LONG - .

8 4  HAMDLE BRACKET vriziajiiin
9 2 {PLAINWASHER FORTIRE:

10 2 _COTTERPIN FORTIRE: m i

11 16 iSPRING WASHER » i s

12 16 [NUT (MB) #1. 7 ommii s o

13 1 BOLT (M8-20) &b e

14 1 NUT (MB) #3 - o bt

U-BOLT
FOR AXLE ASSY,
HANDLE, SHORT
LEFT WITH GRIP
HANDLE,
RIGHT WITH GRIP

T {

,.
1

TR

&

U-BOLT
FOR HANDLE,
LONG

Appendix C

Page C-2



Tsurumi’s Operation, Service, and Repair Manual

1} Follow this step carefully in order to do the installation
task safely. With the unit elevated, place the block
which will hold the load of the unit between the ground
and the lower chassis side where it meets the handle.
This will ensure that the necessary installation space is
available.

2} Place the axle assembly {A} underneath the frame (B)
{See Fig. 3} and attach the axle assembly to the bottom
of the frame with two U-bolts, nuts and washers.

3} Use two short U-bolts, two nuts and two washers to se-
cure each axle assembly to the bottom of the frame.

4) There are 8 holes in each axle assembly for use with the
U-bolts. Use 4 holes to secure each axle assembly to the
pipe frame.

5} Important: Ensure the bolts/washers are balanced as
far apart to form a square.

6) Attach the axle assembly at an optional positionin or-
der to prevent contact with other parts.

7) The axle assembly is adjustable with a sliding system.
The adjustable pipe frame width is 330mm - 530mm.

8) Tighten bolts with the proper torque 78 - 95 Ibf-m
(8.8-10.8 N-m).

9) Next, install each tire with the 4 bolts & nuts facing each
other to the inside. Therefore, the hubcap should face
the outside.

10} Insert the cotter pins into the axle hole and bend the
end of each cotter pins with pliers to secure the tires in
place.

Bolt & Nut

Qutside

1) Carefully stabilize the generator or pump unit and install
handles near the engine side (C) by placing each handle
on the bottom pipe frame. Then attach the handle to
the pipe frame with the two U-bolts (D) and the two
handle brackets. (See Fig. 4)

2) Use the two long U-bolts, two nuts and two washers to
secure each handle bracket to the frame. Tighten boits
with the proper torque 78 - 95 Ibf-m (8.8 -10.8 N-m).

Page C-3

Appendix C





